GROUP II,

Development Document for
nterim Final Effluent Limitations Guidelines
and New Source Performance Standards
for the |

 COAL MINING

Point Source Category
S ‘&\-‘ED 81y 72%‘
S
>
AN 2
%

<
% .
i prot®”

W agenct

%

UNITED STATES ENVIRONMENTAL PROTECTION AGENCY

OCTOBER 1975






DEVELOPMENT DOCUMENT
for

INTERIM FINAL EFFLUENT
LIMITATIONS GUIDELINES

and
NEW SQURCE PERFORMANCE STANDARDS
for the

COAL MINING
POINT SOURCE CATEGORY

Russell Train -
Administrator

Andrew W. Breidenbach, Ph.D.
Acting Assistant Administrator for
Water and Hazardous Materials

AED S7g
& "

M

AGenCt

*.WMM?.

" PROVE”
Allen Cywin
Director, Effluent Guidelines Division

Baidwin M. Jarrett
Project Officer

[...]
fertilization, irrigation, or waste water treatment. 1In
areas of the country where the annual average precipitation
is twenty-six inches or less, the operators responsibility
and liability should extend for a period of ten years after
the last year of augmented seeding, fertilization,
irrigation, or waste water treatment.

96




~ﬁJ---I-l-III--......................l.l..l.l.l.l.lll.lllll

TREATMENT TECHNOLOGY

As discussed in Section IV, Industry Categorization, coal -
mines have been grouped into two separate raw mine drainage
categories. The pollutants encountered in these categories
were discussed in Waste Characterization - Section V. The
current treatment technology and industry practice for acid
or ferruginous and alkaline categories is described herein.

Acid or Ferrugincus Mine Drainage

Acid or  ferruginous mine drainage is most frequently
encountered in the northern Appalachian states. In
Pennsylvania, Ohio, Maryland,—and northern West Virginia the
raw mine drainage usually contains varying degrees of
mineral acidity with significant concentrations of iron,
~aluminum, calcium, manganese, and sulfates, and lesser
amounts of magnesium, nickel, zinc, ammonia, fluorides and
chlorides. such drainages may also be found in other
localized areas.

Where acid or ferruginous mine drainage is a common problem,
there are generally existing state laws requiring that the
drainage be treated +to remove those pellutants considered
harmful to receiving streams. Acid mine drainage treatment
facilities were in operation at 62 of the mining operations
visited and samples were collected of both the influent to
the treatment facility and the effluent from the treatment
facility. This includes a sampling program at six selected
AMD treatment facilities where influent and effluent samples
were collected for 90 days consecutively.

Treated mine drainage has been established as a separate
class of coal mine effluent for purposes of establishing
limitation guidelines for acid or ferruginous mine drainage.

Treated Mine Drainage

Treatment facilities are now in operation at an estimated

250 mines that have an acid mine drainage. Most of these
are located in the northern Appalachian states. By far,
lime is the predominant alkali used by the industry. In

addition to the common industry practice of using the
conventional lime system, there are several processes in the
pilot or demonstration phase for treating acid mine drainage
that include: limestone-lime treatment, reverse osmosis and
neutrolosis, ion exchange methods, and chemical softening.

Conventional Neutralization

97




X

Acid or ferruginous mine drainage is most often treated by a
method that can be called the “"conventional lime S
neutralization system,” utilizing hydrated 1lime or quick

lime.  Cther alkalis available and used at some plants

include limestone, soda ash and caustic soda. Treatment

plants usually have facilities for 1) flow equalization, 2)

acidity neutralization, 3) ferrous iron oxidation,. and 4)

selids removal. From plant to plant there can be variations

to this Dbasic system which may exclude the egualization or

oxidation steps, or include methods to enhance solids

removal and minimize sludge volume. In addition, where
neutralization is not required, excessive concentrations of

iron and suspended so0lids can be reduced by aeration and
sedimentation. A description of the facilities employed in

the conventional lime neutralization process follows.

1. Flow Equalization . Surface holding ponds or
underground sumps are frequently employed to equalize
the flow and gquality of the acid mine drainage before
treatment. These facilities usually have the capacity
to provide for one or more day's storage in case of
treatment plant shut down. Surface ponds also provide a
constant head for gravity flow through the treatment
plant,

2. Acidity Neutralization. Mineral acidity in raw
mine drainage is neutralized with one of the above
mentioned alkalis. In addition to neutralizing acidity,
these alkalis also enhance the removal of iron,
manganese, and other soluble metals through the
formation of their insoluble hydroxides.
1

3. Iron Oxidation. When iron is present in raw nmine
drainage in the ferrous form, usual practice is to
provide aeration facilities for oxidation to the ferric
state. Ferric iron is more insoluble than the ferrous
form at lower pH's, thus the reasoning for the
oxidation step. Some companies however, remove iron as
ferrous hydroxide as the resulting sludge is more dense,
producing less volume for disposal.

4. Solids Removal . As a result of the chemical
treatment process, suspended solids are formed. Both
earthen settling basins and mechanical clarifiers are
used for removal of these suspended solids. Barthen
impoundments with detentions of from one day to as much
as several months are most often used. The detentions
provided usually are more dependent on the sludge
storage capacity desired than for suspended solids
removal. :

98




The manner by which coal operators have approached the
design and construction of conventional neuntralization
treatment facilities varies from somewhat sophisticated
plants to simple or rather crude installations. Performance
of many of these facilities varied significantly, but this
was due to operational problems rather than waste treatment
difficulties. Descriptions of several of these treatment
" plant installations are included here to provide a more
complete explanation of the conventional neutrallzatlon
treatment technoleogy currently in use,

The following mines using conventlonal neturalization were
visited.

99




Mine Code A-1

Mine Al is a deep mine located in southwestern Pennsylvania
and operating in +the Pittsburgh (bituminous) coal seam.
Coal is mined at the rate of 2,963 KKG (3,267 tons) per
shift. Based on the 1973 production of 1,846,652 EKKG
(2,036,000 tons), the estimated life of the present reserves
is 42 years.

Treatment is provided for discharge point Al-1 by a
conventional lime neutralization plant that was constructed
in 1968. Raw water is pumped on demand by a 75.7 liter per
second (1,200 gallon per minute) pump to an 11,355 cubic
meter (3 million gallon) holding pond. The water is then
neutralized at the average rate of 1,586 cubic meters per
day (.419 million gallons per day) by mixing with 0.608 KKG
per day (0.67 tons per day) of a hydrated lime slurry. - The
lime neutralization process operates one hour on and one
hour off throughout the day. The chemically treated water
flows to a 253,595 1liter (67,000 gallons) mechanical
aeration tank, then to an 18.9 meter (62 ft) diameter
thickener before discharging to the adjacent surface stream.
The thickener provides a detention of 16 hours at the
average flow rate. The sludge resulting from the chemical
treatment is removed from the thickener and is pumped to a
30,280 cubic meter (8 million gallon) sludge holding basin.

A schematic diagram of this treatment plant appears in

Figure 20. Average raw and effluent analyses of samples
collected at this treatment plant are presented in Table 7.

100




T0T

FIGURE 20

SCHEMATIC DIAGRAM FOR TREATMENT FACILITIES AT MINE A-1

[22.71 liters per second

L}

RAW WATER
HOLDING POND

l

FLASH MIX
TANK

LIME
SLURRY

AERATION
TANK

’

CLARIFIER

EFFLUENT TO CREEK

1

17.98 liters
per second

| 4.73 liters per second

!
3

SLUDGE
POND




IIIIIIIIIIIIIIIIIIIIIIIIIlI.llllllllllIlIllIllIIIIIIIIIIIIII-----.

TABLE 7 S

Analytical Data - Mine Code A-1

Raw Mine Drainage  Treated Mine Drainage

: Point Al-1 Point Al-2
Constituent Average Quality* Average Quality*¥
PH 2.9 7.2
Alkalinity 0 31
Specific Conductance 5152 5993
Solids, total dissolved 4662 4946
Solids, suspended 133 94
Hardness 1093 1710
Iron, total : 212 1.44
Iron, dissolved 185 D.28
Manganese, total 9.17 1.09
Aluminum, total 69.3 : 1.09
Zinc, total 0.93 0.05
Nickel, total 0.66 0.01
Strontium, total 9.40 9.40
Sulfates 3043 . 2926
Chloride ' 73.7 124
Fluoride 2.20 2.45
Ammonia 9.3 2.54
Chromium, total 0.03 0.02
Copper, total 0.18 0.01

*Based on three consecutive 24 hour composite samples.

*%Based on two consecutive 28 hour composite samples.

A1l results expressed in mg/l except for pH and specific
conductance. -

The reported cations listed above were analyzed for both
total and dissolved concentrations. Significant differences
were not measured except where otherwise reported.

The raw and treated mine drainage samples were analyzed for
arsenic, barium, boron, cadmium, mercury, molybdenum, lead
and selenium, but these were not detected in significant
concentrations.

102




Mine Code A-2

Mine A2 is a deep mine located in southwestern Pennsylvania
operating in the Pittsburgh (bituminous) coal seam. Coal is
mined at the rate of 2,872 KKG (3,167 +tons) per shift.
Based on the 1973 production of 1,567,300 KKG (1,728,000
tons), the estimated life of the present reserves is eight
years., - The mine presently has four (4) points of
dewatering, all of which are pumped. Two  of these
discharges require treatment. The analytical quality of
treated discharge A-2 is shown in Table 8.

Treatment is provided for discharge point B22-1 by a
ccenventional lime neutralization plant that was constructed
in 1968. Raw drainage is pumped through a bore hole by a
78.88 1liter per second (1,250 gallon per minute) pump
directly to the flash mix tank where it 1is neutralized by
mixing with 6.35 KRG per day (7 tons per day) of hydrated
lime as a slurry. The chemically treated water flows to a
pre-settling tank and then to a 286,000 1liter (65,000
gallon) mechanical aeration tank. The sludge pre-settling
tank requires cleaning every 6 months. The aerated water is
discharged to a 3,030,000 1liter (800,000 gallon) primary
settling pond which contains a continuous sludge removal
system. The overflow from this pond enters a 4,542 cubic
meter (1.2 million gallon) secondary settling pond before
discharging to the stream. ' N

The sludge resulting from this treatment system is pumped

from the primary settling pond to a 1,022,000 liter (270,000

gallon) holding pond, then pumped directly to a large

dewatering basin encompassing approximately 4.05 hectares
(10 acxes). The overflow from this basin is also discharged
to the stream.

A diagram of the treatment sequence is shown in Figure 21,
The analytical data for the treatment facility is shown in
Table 8.

103




701

SCHEMATIC DIAGRAM FOR

FIGURE 21

TREATMENT FACILITIES AT MINE A-2

4

78.85 liters per second

—

SECONDARY
SETTLING
POND

LIME
SLURRY
FLASH MIX
TANK
. PRIMARY
AE?ggiou SETTLING
POND
v
T T
.
e VERFLOW | SLUDGE | 18.29 liters |  SLUDGE
TO CREEK POND per second TANK

| EFFLUENT TO

6£60.56 liters

per second



Table 8

Analytical Data - Mine Code A-2

Raw Mine Drainage Treated Mine Drainage

Point aA2-1 Point A2-2

Constituent Average Quality¥ Average Quality*
pH 3.1 8.4
Alkalinity 0 52
Specific Conductance 7163 6007
Solids, total dissolved . 6814 6053
Solids, suspended 59 115
Hardness 1627 2113
Iron, total 276 1.68
Iron, dissolved 276 0.04
Manganese, total 11.5 0.78
Aluminum, total 58 0.10
Zinc, total 1.31 0.02
Nickel, total 1.29 0.01
Strontium, total 3.47 5.54
Sulfates 4031 3262
Chloride 168 298
Fluoride _ 1.19 1.62
Ammonia 81.7 4.05
Copper, total 0.12 ' 0.01

*Based on three consecutive 24 hour composite samples,

All results expressed in mgs/1l except for pH and specific
conductance.

The reported cations 1listed above were analyzed for both
total and dissolved concentrations. Significant differences
were not measured except where otherwise reported.

The raw and treated mine drainage samples were analyzed for
arsenic, barium, boron, cadmium, chromium, mercury,
molybdenum, lead and selenium, but these were not detected
in significant concentrations.

105




.IlIlI.lll.ll.......ll..llllllllIIIlIIllIIIIIII--------4*

Mine Code A-3

Mine A-3 is the same mine referred to in Mine Code A-2.
Discharge A-3 is the second treated discharge from the mine.
The analytical data for this treatment plant is shown in
Table 9.

The treatment facility for discharge point A3-1 includes
lime neutralization followed by a baffled 7,949 cubic meter
{2.1 million gallon) settling pond. This plant experienced
better settling of the ferrous sludge than the ferric; thus
aeration was eliminated. This plant, constructed in 1969,
treats 102.5 liters per second (1,625 gallons per minute} of
raw water using 5.4 KKG (6 tons) of hydrated lime each day.

Sludge removed daily from the settling pond is pumped to one
of two 7,949 cubic meter (2.1 million gallon) ponds. The
settled sludge is concentrated with any overflow discharged
to the stream. Final disposal of the concentrated sludge is
through a bore hole to an abandoned portion of the mine. A
diagram of the treatment sequence is shown in Figure 22,

106




101

FIGURE 22

MINE A-3

SCHEMATIC DIAGRAM FOR TREATMENT FACILITIES AT
102.51 liters per second
. LIME
F SLURRY
FLASH MIX SETTLING EFFLUENT TO CREEX
TANK - “POND 6081 Titezs ¥
per second
|
|
SLUDGE TO UNDERGROUND SLUDGE OVERFLOW TO' CREEK
e AR 1itome POND -

26.88 liters per second

14.82 liters -
per second




—_

Table 9

Analytical Data - Mine Code A-3 B

Raw Mine Drainage Treated Mine Drainage
] Point A3-1 Point A3-2
Constituent Average Quality* 'Average Quality**
pH ' 3.0 8.9
Alkalinity . 0 ' 16
specific Conductance 3080 2910
Solids, total dissolved 2650 2538
Solids, suspended 73 26
Hardness 880 1120
Iron, total 164 0.35
Iron, dissolved 139 0.01
Manganese, total 3.83 0.07
Aluminum, total 7.9 0.10
Zinc, total 0.33 0.02
Nickel, total 0.34 0.01
Strontium, total 2.9 2.8
Sulfates 1323 1432
Chloride 52 99
Fiuoride .87 0.76
Ammonia 5.8 -~

*Based on three consecutive 24 hour composite samples.
*¥*Based on one 24 hour composite sample.

All results expressed in mg/l except for pH and specific
conductance.

The yreported cations listed above were analyzed for both
total and dissolved concentrations. Significant differences
were not measured except where otherwise reported.

The raw and treated mine drainage samples were analyzed for
arsenic, barium, boron, cadmium, chromium, copper, mercury,
molybdenum, lead, and selenium, but these were not detected
in significant concentrations.

108




Mine Code A-4

Mine AL is a deep mine located in southwestern Pennsylvania
operating in the Pittsburgh (bituminous) coal seam. The
mine encompasses 6885 hectares (17,000 acres}, of which
6,075 hectares (15,000 acres) remain. Coal is mined at the
rate of 887 KRG (978 tons) per shift with a recovery of
about 70 percent. Based on the 1973 production of €38,528
KEKG (704,000 tons), the estimated life of the present
reserves is 67 years, '

The mine presently has four (4) points of dewatering, two of
which are pumped to the surface and treated. The analytical
quality of the raw and treated discharge of one of these
points is shown in Table 10. Treatment consists of a
conventional lime neutralization plant that was constructed
in 1973. Raw water is pumped out of the mine at a rate of
105.13 1liters per second (1,666 gallons per minute) for 15
hours per day. This drainage is neutralized at an average
rate of 5,451 cubic meters per day (1.48 mgd) by mixing it
with .907 KKG per day (1.0 ton per day) of dry hydrated lime
in the flash mix tank. Ferrous iron is oxidized by natural
aeration in a long trough as the drainage flows to a large
settling basin that has a capacity of 113,550 cubic meters
(30 million gallons). It is expected that the settling
basin has a sludge capacity for four more years before some
other means of disposal will become necessary.

A diagram of the treatment seguence appears in Figure 23.

109




OTT

-39

FIGURE 23

SCHEMATIC DIAGRAM FOR TREATMENT FACILITIES AT MINE A-~4

.43 liters per second

DRY

!

LIME

FLASH MIX
TANK

—n

SETTLING
POND

EFFLUENT TO CREEK
39.43 liters per second

»



Table 10

Analytical Data - Mine Code A-i4

Raw Mine Drainage Treated Mine Drainage
- - Point A4-1 Point A4-2
Constituent Average Quality* Average Quality**

pH 5.8 , 8.0